
 

1 
 

 

State of Oregon Department of Environmental Quality 

Notice of Proposed Rulemaking 
July 23, 2024 
Wastewater Operator Certification 2024 
 

 
This package contains the following documents: 
 

• Notice of Rulemaking 
• Draft Rules – Edits Highlighted 
• Draft Rules – Edits Included (final clean version) 

 
Note for Readers: 
 
This package contains multiple documents. If you want to read more than one 
document at a time, you can open multiple copies of this PDF by downloading the PDF 
and then opening it in Adobe. You can then either: 
 

• Click on the “Windows” item in the top ribbon 
• Click on “New Window” 
• A second copy of the PDF will open in a new window 

 
 
Or: 
[...]
the criteria listed in 340-049-0015 (10)(b). Extensions will not exceed 365 days. 

(a) The request must justify the need for the time extension and include at least the 
following: 

(A) The date the system supervisor position or availability was or will be vacated; 

(B) A time schedule to recruit, hire, or otherwise make available and designate 
another qualifiedproperly certified operator; and 

(C) The name of an interim supervisor and the supervisor's certificate type, grade 
and expiration date. 



35 
 

(b) If a wastewater treatment system classification increases, and the current 
supervisory operator has been employed at that system for at least one year and is 
certified at one grade lower than the new classification of the system, and there 
have been no Class I permit violations, as defined in OAR 340, division 12, the 
system owner may request it be given 365 daysan extension of up to 365 days may 
be requested tto allow that operator additional time to upgrade their certification, 
and the request must include the information listed in 340-049(10)(a) or hire an 
operator with the proper certification. 

(bc) Any time extension granted will be conditioned on a time schedule for the 
system owner to obtain the services of a qualified operator to supervise the 
wastewater system in accordance with these rules, and may be revoked if the 
system is operated in violation of a NPDES or WPCF permit limitconditions or ORS 
468B.025. 

(11) For contract operations as defined in OAR 340-049-0010(5), the system owner 
must have and maintain a written contract on file and, upon request by the 
Department, must provide a copy of contract provisions for supervising the 
operation of its system for Department review. Contracts for part-time system 
supervision allowed under Section 3 of this rule must meet all requirements in 340-
049-0070. 

Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 
Statutes/Other Implemented: ORS 448.405 - 448.430, 448.992, 468B.010 - 
468B.020, 468B.030 & 468B.050 
History: 
DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 
DEQ 15-2002, f. & cert. ef. 10-16-02 
DEQ 23-1988, f. & cert. ef. 9-15-88 
DEQ 4-1988(Temp), f. & cert. ef. 1-29-88 

340-049-0020 
Classification of Wastewater Systems 

(1) All wastewater systems will be classified by the Department as wastewater 
treatment systems and/or wastewater collection systems, as appropriate, in 
accordance with the  following classification system: 

(a) Small Wastewater Systems — 30 total points or lessClass I treatment type and; 
less than 500 design population or less than 150 connections. 

(b) Wastewater Treatment Systems – Criteria determined in OAR 340-049-0025, 
Table A 

(A) Class I — 30 total points or less; 

https://secure.sos.state.or.us/oard/viewSingleRule.action?ruleVrsnRsn=69529


36 
 

(B) Class II — 31-55 total points; 

(C) Class III — 56-75 total points; 

(D) Class IV — 76 or more points. 

(c) Wastewater Collection Systems: 

(A) Class I — 1,500 or less design population; 

(B) Class II — 1,501 to 15,000 design population; 

(C) Class III — 15,001 to 50,000 design population; 

(D) Class IV — 50,001 or more design population. 

(2) Wastewater treatment system classifications will be derived from the total points 
assigned based on criteria shown in OAR 340-049-0025. 

(23) The Director Department will advise wastewater system owners of the 
classification of their systems. 

(34) If the complexity or simplicity of a wastewater treatment system is not reflected 
in OAR 340-049-0025, the DirectorDepartment may classify a wastewater treatment 
system higher or lower than the classification defined by Table A based on 
accumulated points upon written notice to the wastewater treatment system owner. 
The designation must be consistent with the intent of the classification system. 

(45) If deemed appropriate, the DirectorDepartment may classify a wastewater 
collection system higher than the classification based on population upon written 
notice to the wastewater collection system owner. The designation must be 
consistent with the intent of the classification system. 

(56) The DirectorDepartment may change the classification of a wastewater system 
upon written notice to the system owner and will give the owner a reasonable time 
to comply with the requirements of the new classification. 

(67) A wastewater system owner may appeal the classification of its system in 
accordance with applicable variance requirements in OAR 340-049-0075. 

 

Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 
Statutes/Other Implemented: ORS 448.405 - 448.430 & 448.992 
History: 
DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 



37 
 

DEQ 15-2002, f. & cert. ef. 10-16-02 
DEQ 23-1988, f. & cert. ef. 9-15-88 
DEQ 4-1988(Temp), f. & cert. ef. 1-29-88 

340-049-0025 
Criteria for Classifying Wastewater Treatment Systems 

(1) If more than one treatment type is used, the highest rated treatment type 
classification applieswill determine the classification. 

(2) Wastewater treatment systems may be classified differently than indicated in 
Table A if: 

(a) They have characteristics that make operation more or less complex or difficult 
than other similar wastewater treatment systems with the same flow range. 

(b) The conditions of flow or the use of the receiving waters require a higher degree 
of wastewater treatment system operational control than a system with similar 
treatment type(s). 

(c) They use an approved method of wastewater treatment that is not included in 
Table A. 

 

  
Table A  

Criteria for Classifying Wastewater Treatment Systems  
  

Treatment Type   

Classification  

Design Average Dry Weather Flow (MGD) 
 

≤ 1 > 1 ≤ 5 > 5 ≤ 10 > 10 

Lagoon (Non-aerated) I  I I I 
Lagoon (Aerated) I II II II 

Biofiltration  II II III III 
Extended Aeration II II III III 

Conventional Activated Sludge II II III IV 

https://secure.sos.state.or.us/oard/viewSingleRule.action?ruleVrsnRsn=69533


38 
 

Membrane Bioreactor II II III IV 
Activated Sludge with Separate Fixed 

Film  III III IV IV 

Sequencing Batch Reactor, Moving Bed 
Biofilm Reactor, Integrated Fixed Film 

Activated Sludge, Oxidation Ditch, Other 
Suspended Growth Media 

III III IV IV 

Activated Sludge with Tertiary Filtration 
(includes chemical phosphorus removal) III III IV IV 

Activated Sludge with Biological Nutrient 
Removal  III IV IV IV 

 

(1) Design Population or Population Equivalent Points: 

(a) Less than 750 — 0.5 points; 

(b) 751 to 2000 — 1 point; 

(c) 2001 to 5000 — 1.5 points; 

(d) 5001 to 10,000 — 2 points; 

(e) Greater than 10,000 — 3 points plus 1 point per 10,000. 

(2) ADWF Points: 

(a) Less than 0.075 MGD — 0.5 point; 

(b) Greater than 0.075 to 0.1 MGD — 1 point; 

(c) Greater than 0.1 to 0.5 MGD — 1.5 points; 

(d) Greater than 0.5 to 1.0 MGD — 2 points; 

(e) Greater than 1.0 MGD — 3 points plus 1 point per 1 MGD. 

(3) Unit Process Points: 

(a) Preliminary Treatment and Plant Hydraulics: 

(A) Comminution — 1 point; 

(B) Grit Removal, gravity — 1 point; 



39 
 

(C) Grit Removal, mechanical — 2 points; 

(D) Screen(s), in-situ or mechanical — 1 point; 

(E) Pump/Lift Station(s) — 2 points; 

(F) Flow Equalization — 1 point. 

(b) Primary Treatment: 

(A) Community Septic Tank(s) — 2 points; 

(B) Clarifier(s) — 5 points; 

(C) Flotation Clarifier(s) — 7 points; 

(D) Chemical Addition System — 2 points; 

(E) Imhoff Tank — 3 points. 

(c) Secondary, Advanced, and Tertiary Treatment: 

(A) Low Rate Trickling Filter(s) — 7 points; 

(B) High Rate Trickling Filter(s) — 10 points; 

(C) Trickling Filter — Solids Contact System — 12 points; 

(D) Activated Sludge — 15 points; 

(E) Pure Oxygen Activated Sludge — 20 points; 

(F) Activated Bio Filter Tower less than 0.1 MGD — 6 points; 

(G) Activated Bio Filter Tower greater than 0.1 MGD — 12 points; 

(H) Rotating Biological Contactors 1 to 4 shafts — 7 points; 

(I) Rotating Biological Contactors, 5 or more shafts — 12 points; 

(J) Stabilization Lagoons, 1 to 3 cells without aeration — 5 points; 

(K) Stabilization Lagoons, 2 or more cells with primary aeration — 7 points; 

(L) Stabilization Lagoons, 2 or more with full aeration — 9 points; 



40 
 

(M) Recirculating Gravel Filter — 7 points; 

(N) Chemical Precipitation Unit(s) — 3 points; 

(O) Gravity Filtration Unit(s) — 2 points; 

(P) Pressure Filtration Unit(s) — 4 points; 

(Q) Nitrogen Removal, Biological or Chemical/Biological System — 4 points; 

(R) Nitrogen Removal, Designed Extended Aeration Only — 2 points; 

(S) Phosphorus Removal Units — 4 points; 

(T) Effluent Microscreen(s) — 2 points; 

(U) Chemical Flocculation Units — 3 points; 

(V) Chemical Addition System — 2 points; 

(W) Ultrafiltration Membrane(s) — 15 points. 

(d) Solids Handling: 

(A) Anaerobic Primary Sludge Digester(s) without Mixing and Heating — 5 points; 

(B) Anaerobic Primary Sludge Digester(s) with Mixing and Heating — 7 points; 

(C) Anaerobic Primary and Secondary Sludge Digesters — 10 points; 

(D) Sludge Digester Gas reuse — 3 points; 

(E) Aerobic Sludge Digester(s) — 8 points; 

(F) Sludge Storage Lagoon(s) — 2 points; 

(G) Sludge Lagoon(s) with aeration — 3 points; 

(H) Sludge Drying Bed(s) — 1 point; 

(I) Sludge Air or Gravity Thickening — 3 points; 

(J) Sludge Composting, In Vessel — 12 points; 

(K) Sludge Belt(s) or Vacuum Press/Dewatering — 5 points; 



41 
 

(L) Sludge Centrifuge(s) — 5 points; 

(M) Sludge Incineration — 12 points; 

(N) Sludge Chemical Addition Unit(s) — 2 points; 

(O) Non-Beneficial Sludge Disposal — 1 point; 

(P) Beneficial Sludge Utilization — 3 points; 

(Q) Solids Reduction Processing — 4 points. 

(e) Disinfection: 

(A) Liquid Chlorine Disinfection — 2 points; 

(B) Gas Chlorine Disinfection — 5 points; 

(C) On-Site Chlorine Generation of Disinfectants — 5 points; 

(D) Dechlorination System — 4 points; 

(E) Other disinfection systems including ultraviolet and ozonation — 5 points. 

(4) Effluent Permit Requirements Points: 

(a) Minimum of secondary effluent limitations for BOD and/or Total Suspended 
solids — 2 points; 

(b) Minimum of 20 mg/L BOD and/or Total Suspended Solids — 3 points; 

(c) Minimum of 10 mg/L BOD and/or Total Suspended Solids — 4 points; 

(d) Minimum of 5 mg/L BOD and/or Total Suspended Solids — 5 points; 

(e) Effluent limitations for effluent oxygen — 1 point. 

(5) Variation in Raw Waste Points. Points in this category will be awarded only 
when conditions are extreme to the extent that operation and handling procedure 
changes are needed to adequately treat the waste due to variation of raw waste: 

(a) Recurring deviations or excessive variations of 100% to 200% in strength or flow 
— 2 points; 



42 
 

(b) Recurring deviations or excessive variations of more than 200% in strength or 
flow, or conveyance and treatment of industrial wastes covered by a pretreatment 
program — 4 points. 

(c) Septage or truck hauled waste — 2 points. 

(6) Sampling and Laboratory Testing Points: 

(a) Sample for BOD, Total Suspended Solids performed by outside laboratory — 2 
points; 

(b) BOD or Total Suspended Solids analysis performed at treatment plant — 4 
points; 

(c) Bacteriological analysis performed by outside laboratory — 1 point; 

(d) Bacteriological analysis performed at treatment plant — 2 points; 

(e) Nutrient, Heavy Metals, or Organics analysis by outside laboratory — 3 points; 

(f) Nutrient, Heavy Metals or Organics analysis performed at treatment plant — 5 
points. 

Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 
Statutes/Other Implemented: ORS 448.405 - 448.430 & 448.992 
History: 
DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 
DEQ 15-2002, f. & cert. ef. 10-16-02 
DEQ 23-1988, f. & cert. ef. 9-15-88 

340-049-0030 
Minimum Qualifications for Wastewater Treatment System and Wastewater 
Collection System Operator Certification 

(1) Minimum qualifications for Small Wastewater Systems Operator Certification are 
as follows: 

(a) Education: High school diploma, General Education Development (GED) 
certificate, or equivalent; and 

(b) Experience: 

(A) Twelve months acceptable operating experience, acceptable to the Department, 
at a Small or higher class Wastewater System or Class I-IV System; or 

https://secure.sos.state.or.us/oard/viewSingleRule.action?ruleVrsnRsn=244218


43 
 

(B) Six months operating experience, acceptable to the Department, not to include 
credit for any related experience, and an Associate of Science degree in water or 
wastewater technology, or Department- approved Associate of Science degree, or 
combination of community college, college or university education accepted as 
equivalent to an Associate of Science degree in water or wastewater technology, a 
four-year college degree, or a combination of department approved education and 
training, and 

(c) Examination: Satisfactorily pass the Small Wastewater System examination. 

(2) Minimum qualifications for Wastewater Treatment System Operator Certification 
are as follows: 

(a) Grade I Provisional Wastewater Treatment System Operator Certification: 

(A) Persons may qualify for a Grade I Provisional Certificate to obtain on the job 
training and experience to meet standard Grade I Wastewater Treatment System 
Operator Certificate qualifications if they: 

(i) Are gaining acceptable operating experience, acceptable to the Department, at a 
wastewater treatment system at the time of making application; and 

(ii) Have a high school diploma, GED certificate, or equivalent; and 

(iii) Are participating in or have completed a Department- approved training 
program; and 

(iv) Are supervised on a full-time or part-time basis by a certified wastewater 
treatment system operator. 

(B) The Grade I Provisional Certificate is not renewable. This conditional certificate 
will be issued for a period of 12 months during which time the individual may apply 
to take the Grade I wastewater treatment examination. 

(C) Upon passing the Grade I wastewater treatment examination and obtaining a 
total of 12 months acceptable operating experience, acceptable to the Departrment, 
at a wastewater treatment system, the individual may submit a post-examination 
application and fee for evaluation of qualification for standard Grade I certification. 

(b) Grade I Wastewater Treatment System Operator Certification: 

(A) Persons may qualify for this certificate type and grade if they meet the following 
qualifications: 

(i) Education: High school diploma, GED certificate, or equivalent; and 



44 
 

(ii) Experience: 

(I) Twelve months acceptable operating experience, acceptable to the Department, 
at a Class I or higher Wastewater Treatment System; or 

(II) Six months operating experience, acceptable to the Department, not to include 
credit for any related experience, and an Associate of Science degree in water or 
wastewater technology, or Department- approved Associate of Science degree, or 
combination of community college, college or university education accepted by the 
Department as equivalent to an Associate of Science degree in water or wastewater 
technology, or a four-year college degree, and 

(iii) Examination: Satisfactorily pass the Wastewater Treatment Grade I 
examination. 

(c)(A) Grade II Wastewater Treatment System Operator Certification. 

(B) Persons may qualify for this certificate type and grade if they meet the following 
qualifications: 

(i) Education: High school diploma, GED certificate, or equivalent; and 

(ii) Experience: Three years acceptable operating experience, acceptable to the 
Department, at a Class I or higher Wastewater Treatment System, or two years at a 
Class I or higher Wastewater Treatment System and one year of post high school 
education, or one year at a Grade I or higher Wastewater Treatment System and a 
four-year college degree; and 

(iii) Examination: Satisfactorily pass the Wastewater Treatment Grade II 
examination. 

(d)(A) Grade III Wastewater Treatment System Operator Certification. 